
 

Page 1 of 14 
 

 
September 21, 2021 
 
Lance McAvoy, Director of Operations  
City of Fort Smith- Massard Water Reclamation Facility 
801 Carnall Avenue Suite 500 
Fort Smith, AR 72901 
 
RE:   City of Fort Smith - Massard Inspections (Sebastian Co) 
 AFIN:  66-01652  NPDES Permit No.:  AR0021750 

           ARR000449 
 
Dear Mr. McAvoy: 
 
On July 15, 2021, I performed a Compliance Evaluation Inspection, an SSO/Collection System 
Inspection, and Industrial Stormwater Inspection of the above-referenced facility in accordance with 
the provisions of the Federal Clean Water Act, the Arkansas Water and Air Pollution Control Act, and 
the regulations promulgated thereunder. A copy of each inspection report is enclosed for your 
records. 
 
Please refer to the “Summary of Findings” section of each of the inspection reports and 
provide a written response for each item that was noted. This response should be mailed to the 
attention of the Office of Water Quality Compliance Branch at the address below my signature or 
emailed to Water-Inspection-Report@adeq.state.ar.us. This response should contain documentation 
describing the course of action taken to correct each item noted. The corrective action(s) should be 
completed as soon as possible and the written response with all necessary documentation (i.e., 
photos) is due by October 5, 2021. 
 
If I can be of any assistance please contact me at harmont@adeq.state.ar.us or (501) 837-2070. 
  
Sincerely, 

  
Travis Harmon 
Inspector, Office of Water Quality   
5301 Northshore Drive, North Little Rock, AR, 72118 
 

  

mailto:Water-Inspection-Report@adeq.state.ar.us


Inspection Report:  City of Fort Smith - Massard, AFIN: 66-01652, Permit #:  AR0021750 

Inspection Report Page 2 of 14 

 

OFFICE OF WATER QUALITY        
INSPECTION REPORT 

AFIN: 66-01652  PERMIT #: AR0021750 DATE: 7/15/2021 
COUNTY: 66 Sebastian PDS #: 117526 MEDIA: WN 
GPS LAT: 35.341441  LONG: -94.308699  LOCATION: General Area 

FACILITY INFORMATION INSPECTION INFORMATION 
NAME:  

City of Fort Smith - Massard 
LOCATION:  

1609 North 9th St 
CITY:  

Barling, AR 72923 

FACILITY TYPE:  

1 - Municipal 

INSPECTOR ID#:  

34689 S - State 

FACILITY EVALUATION RATING:  

3 - Satisfactory 

INSPECTION TYPE:  

Compliance Evaluation 

DATE(S):  ENTRY TIME:  EXIT TIME: 

7/15/2021  09:50  13:00 
                    
                    

PERMIT EFFECTIVE DATE: 

3/1/2021  

PERMIT EXPIRATION DATE:   

2/28/2026 

RESPONSIBLE OFFICIAL 

NAME:  /  TITLE 

Lance McAvoy  /  Director of Operations 
COMPANY:  
City of Fort Smith- Massard Water Reclamation 
Facility 
MAILING ADDRESS: 

801 Carnall Avenue Suite 500 
CITY, STATE, ZIP:  
Fort Smith AR 72901 
PHONE & EXT:  /  FAX:  

479-494-3908        /  479-784-2404 
EMAIL:  

lmcavoy@fortsmithar.gov 
dcantrell@fortsmithar.gov 
sfloyd@fortsmithar.gov 

FAYETTEVILLE SHALE RELATED: N 

FAYETTEVILLE SHALE VIOLATIONS: N 
INSPECTION PARTICIPANTS 

NAME/TITLE/PHONE/FAX/EMAIL/ETC.: 

Doug Cantrell/ Chief Operator/ 479-452-2735 
Steve Floyd/ Program Manager 

CONTACTED DURING INSPECTION: *** 
AREA EVALUATIONS  

(S=Satisfactory, M=Marginal, U=Unsatisfactory, N=Not Applicable/Evaluated) 
S PERMIT S FLOW MEASUREMENT S STORMWATER 
S RECORDS/REPORTS N LABORATORY S FACILITY SITE REVIEW 
S OPERATION & MAINTENANCE S EFFLUENT/RECEIVING WATER N SELF-MONITORING PROGRAM 
S SAMPLING S SLUDGE HANDLING/DISPOSAL N PRETREATMENT 
N OTHER:        

SUMMARY OF FINDINGS 
 

1. The facility reported a NH3-N exceedance of the monthly average concentration limit in July 2020 and a 
NH3-N exceedance of the monthly average and 7-day average limits in June 2020. These are violations 
of Part I.A of the permit. The facility has reported these exceedances in monthly DMR and no inspection 
response is required for this item. 
 



Inspection Report:  City of Fort Smith - Massard, AFIN: 66-01652, Permit #:  AR0021750 

Inspection Report Page 3 of 14 

GENERAL COMMENTS 
Introduction 
 
I inspected on July 15, 2021. The inspection was scheduled and Mr. Doug Cantrell, Chief Operator, and Mr. 
Steve Floyd, Program Manager, represented the facility. The City of Fort Smith operates a POTW designed to 
treat 10.0 MGD. The treatment plant is a combined system and the facility has an offsite equalization (EQ) basin 
to store and control plant influent volume. 
 
Treatment Plant Inspection 
 
I inspected the treatment plant from influent to final effluent. Mr. Cantrell represented the facility. The treatment 
plant consists of an influent pump station with bar screening, grit removal, thickeners, three primary clarifiers, 
two trickling filters, activated sludge, two secondary clarifiers, and UV disinfection. All areas of treatment 
appeared to be properly operated and maintained. There was foaming at the activated sludge process. Mr. 
Cantrell reported they are combating Nocardia and have implemented an anti-foaming agent. At the time of 
inspection, I could see the foam had previously nearly topped the wall, but it had not overflowed. Final effluent 
was viewed at the Parshall flume and appeared sufficiently treated. 
 
Records Review 
 
I reviewed monthly DMR from June 2020 to May 2021 prior to the inspection. The facility has reported a NH3-N 
exceedance in July 2020 and two NH3-N exceedances in June 2020. There were no other exceedances during 
the 12-month review. I also reviewed quarterly cyanide and biomonitoring DMR for this 12-month period. There 
were no exceedances and all quarters passed. Mr. Floyd provided monthly records for May 2021. This sheet 
includes all sample results and flow records as well as monthly BOD and TSS removal. Mr. Floyd also provided 
the January 2021 biomonitoring report and effluent flowmeter calibration certificate for review. 

INSPECTOR’S SIGNATURE: Travis Harmon DATE: 7/23/2021 

SUPERVISOR’S SIGNATURE: Kerri McCabe DATE: 9/20/2021  
 
  



Inspection Report:  City of Fort Smith - Massard, AFIN: 66-01652, Permit #:  AR0021750 

Inspection Report Page 4 of 14 

SECTION A:  PERMIT VERIFICATION 
PERMIT SATISFACTORILY ADDRESSES OBSERVATIONS S  M  U  NA  NE 
DETAILS:   
1. CORRECT NAME AND MAILING ADDRESS OF PERMITTEE:   Y  N  NA  NE 
2. NOTIFICATION GIVEN TO EPA/STATE OF NEW DIFFERENT OR INCREASED DISCHARGES:   Y  N  NA  NE 
3. NUMBER AND LOCATION OF DISCHARGE POINTS AS DESCRIBED IN PERMIT:   Y  N  NA  NE 
4. ALL DISCHARGES ARE PERMITTED:   Y  N  NA  NE 
 

SECTION B:  RECORDKEEPING AND REPORTING EVALUATION 

RECORDS AND REPORTS MAINTAINED AS REQUIRED BY PERMIT S  M  U  NA  NE 
DETAILS:  Fort Smith lab is a certified lab. 
1. ANALYTICAL RESULTS CONSISTENT WITH DATA REPORTED ON DMRS:   Y  N  NA  NE 
2. SAMPLING AND ANALYSES DATA ADEQUATE AND INCLUDE:   S  M  U  NA  NE 

a. DATES AND TIME(S) OF SAMPLING:   Y  N  NA  NE 
b. EXACT LOCATION(S) OF SAMPLING:   Y  N  NA  NE 
c. NAME OF INDIVIDUAL PERFORMING SAMPLING:   Y  N  NA  NE 
d. ANALYTICAL METHODS AND TECHNIQUES:   Y  N  NA  NE 
e. RESULTS OF CALIBRATIONS:   Y  N  NA  NE 
f. RESULTS OF ANALYSES:   Y  N  NA  NE 
g. DATES AND TIMES OF ANALYSES:   Y  N  NA  NE 
h. NAME OF PERSON(S) PERFORMING ANALYSES:   Y  N  NA  NE 

3. LABORATORY EQUIPMENT CALIBRATION AND MAINTENANCE RECORDS ADEQUATE:   S  M  U  NA  NE 
4. PLANT RECORDS INCLUDE SCHEDULES, DATES OF EQUIPMENT MAINTENANCE AND REPAIR:   S  M  U  NA  NE 
5. EFFLUENT LOADINGS CALCULATED USING DAILY EFFLUENT FLOW AND DAILY ANALYTICAL DATA:   Y  N  NA  NE 
 

SECTION C:  OPERATIONS AND MAINTENANCE 

TREATMENT FACILITY PROPERLY OPERATED AND MAINTAINED S  M  U  NA  NE 
DETAILS:  Some foaming in aeration basin due to Nocardia; facility using anti-foaming agent. 
1. TREATMENT UNITS PROPERLY OPERATED:   S  M  U  NA  NE 
2. TREATMENT UNITS PROPERLY MAINTAINED:   S  M  U  NA  NE 
3. STANDBY POWER OR OTHER EQUIVALENT PROVIDED:   S  M  U  NA  NE 
4. ADEQUATE ALARM SYSTEM FOR POWER OR EQUIPMENT FAILURES AVAILABLE:   S  M  U  NA  NE 
5. ALL NEEDED TREATMENT UNITS IN SERVICE:   S  M  U  NA  NE 
6. ADEQUATE NUMBER OF QUALIFIED OPERATORS PROVIDED:   S  M  U  NA  NE 
7. SPARE PARTS AND SUPPLIES INVENTORY MAINTAINED:   S  M  U  NA  NE 
8. OPERATION AND MAINTENANCE MANUAL AVAILABLE:   Y  N  NA  NE 
9. STANDARD OPERATING PROCEDURES AND SCHEDULES ESTABLISHED:   Y  N  NA  NE 
10. PROCEDURES FOR EMERGENCY TREATMENT CONTROL ESTABLISHED:   Y  N  NA  NE 
11. HAVE BYPASSES/OVERFLOWS OCCURRED AT THE PLANT OR IN THE COLLECTION SYSTEM IN THE LAST YEAR:   Y  N  NA  NE 
12. IF SO, HAS THE REGULATORY AGENCY BEEN NOTIFIED:   Y  N  NA  NE 
13. HAS CORRECTIVE ACTION BEEN TAKEN TO PREVENT ADDITIONAL BYPASSES/OVERFLOWS:   Y  N  NA  NE 
14. HAVE ANY HYDRAULIC OVERLOADS OCCURRED AT THE TREATMENT PLANT:   Y  N  NA  NE 
15. IF SO, DID PERMIT VIOLATIONS OCCUR AS A RESULT:   Y  N  NA  NE 
 

 



Inspection Report:  City of Fort Smith - Massard, AFIN: 66-01652, Permit #:  AR0021750 

Inspection Report Page 5 of 14 

SECTION D:  SAMPLING 

PERMITTEE SAMPLING MEETS PERMIT REQUIREMENTS S  M  U  NA  NE 
DETAILS:   
1. SAMPLES TAKEN AT SITE(S) SPECIFIED IN PERMIT:   Y  N  NA  NE 
2. LOCATIONS ADEQUATE FOR REPRESENTATIVE SAMPLES:   Y  N  NA  NE 
3. FLOW PROPORTIONED SAMPLES OBTAINED WHEN REQUIRED BY PERMIT:   Y  N  NA  NE 
4. SAMPLING AND ANALYSES COMPLETED ON PARAMETERS SPECIFIED IN PERMIT:   Y  N  NA  NE 
5. SAMPLING AND ANALYSES PERFORMED AT FREQUENCY SPECIFIED IN PERMIT:   Y  N  NA  NE 
6. SAMPLE COLLECTION PROCEDURES ADEQUATE:   Y  N  NA  NE 

a. SAMPLES REFRIGERATED DURING COMPOSITING:   Y  N  NA  NE 
b. PROPER PRESERVATION TECHNIQUES USED:   Y  N  NA  NE 
c. CONTAINERS AND SAMPLE HOLDING TIMES CONFORM TO 40 CFR 136:   Y  N  NA  NE 

7. IF MONITORING IS PERFORMED MORE OFTEN THAN REQUIRED ARE RESULTS REPORTED ON THE DMR:  Samples daily Y  N  NA  NE 
 

SECTION E:  FLOW MEASUREMENT 

PERMITTEE FLOW MEASUREMENT MEETS PERMIT REQUIREMENTS S  M  U  NA  NE 
DETAILS:   
1. PRIMARY FLOW MEASUREMENT DEVICE PROPERLY INSTALLED AND MAINTAINED:      TYPE OF DEVICE:  2 ft Parshall Flume Y  N  NA  NE 
2. FLOW MEASURED AT EACH OUTFALL AS REQUIRED:   Y  N  NA  NE 
3. SECONDARY INSTRUMENTS (TOTALIZERS, RECORDERS, ETC.) PROPERLY OPERATED AND MAINTAINED:  Seimens Y  N  NA  NE 
4. CALIBRATION FREQUENCY ADEQUATE:  Calibrated 4/5/2021 by Hung Dai/Isaac Davis Y  N  NA  NE 
5. RECORDS MAINTAINED OF CALIBRATION PROCEDURES:   Y  N  NA  NE 
6. CALIBRATION CHECKS DONE TO ASSURE CONTINUED COMPLIANCE:   Y  N  NA  NE 
7. FLOW ENTERING DEVICE WELL DISTRIBUTED ACROSS THE CHANNEL AND FREE OF TURBULENCE:   Y  N  NA  NE 
8. FLOW MEASUREMENT EQUIPMENT ADEQUATE TO HANDLE EXPECTED RANGE OF FLOW RATES:   Y  N  NA  NE 
9. HEAD MEASURED AT PROPER LOCATION:   Y  N  NA  NE 
 

SECTION F:  LABORATORY 

PERMITTEE LABORATORY PROCEDURES MEET PERMIT REQUIREMENTS S  M  U  NA  NE 
DETAILS:  Fort Smith lab is certified. 
1. EPA APPROVED ANALYTICAL PROCEDURES USED (40 CFR 136.3 FOR LIQUIDS, 503.8(B) FOR SLUDGES) :   Y  N  NA  NE 
2. IF ALTERNATIVE ANALYTICAL PROCEDURES ARE USED, PROPER APPROVAL HAS BEEN OBTAINED:   Y  N  NA  NE 
3. SATISFACTORY CALIBRATION AND MAINTENANCE OF INSTRUMENTS AND EQUIPMENT:   Y  N  NA  NE 
4. QUALITY CONTROL PROCEDURES ADEQUATE:   Y  N  NA  NE 
5. DUPLICATE SAMPLES ARE ANALYZED >10% OF THE TIME:   Y  N  NA  NE 
6. SPIKED SAMPLES ARE ANALYZED >10% OF THE TIME:   Y  N  NA  NE 
7. COMMERCIAL LABORATORY USED:   Y  N  NA  NE 

a. LAB NAME:  Fort Smith Utility EQAL 

b. LAB ADDRESS:  3900 Kelley Highway, Fort Smith, AR 72904 

c. PARAMETERS PERFORMED:   

8. BIOMONITORING PROCEDURES ADEQUATE:  Pace Analytical Y  N  NA  NE 
a. PROPER ORGANISMS USED:   Y  N  NA  NE 
b. PROPER DILUTION SERIES FOLLOWED:   Y  N  NA  NE 
c. PROPER TEST METHODS AND DURATION:   Y  N  NA  NE 
d. RETESTS AND/OR TRE PERFORMED AS REQUIRED:   Y  N  NA  NE 

 

 



Inspection Report:  City of Fort Smith - Massard, AFIN: 66-01652, Permit #:  AR0021750 

Inspection Report Page 6 of 14 

SECTION G:  EFFLUENT/RECEIVING WATERS OBSERVATIONS 

BASED ON VISUAL OBSERVATIONS ONLY S  M  U  NA  NE 
DETAILS:  Slight turbidity when viewed at flume effluent 